
{00735150}  

July 24, 2020    
 

 
To:  Kline’s Island Sewer System Municipalities 

 (see attached distribution) 

 
RE: Kline’s Island Sewer System 

 Final Interim Act 537 Plan – For Adoption Submission 
  

 

Dear KISS Municipality: 

 

On behalf of the municipalities and authorities who participate in the Kline’s Island Sewer System 

(KISS), attached please find a copy of the Final Interim Act 537 Plan for municipal adoption by 

resolution. As required by the Pennsylvania Sewage Facilities Act, and regulations 

thereunder (25 PA Code § 71), prior to adoption, the Plan must be reviewed by municipal planning 

agencies and must be publicly advertised for comment for a 30-day period. 
[...]

drains to the north branch of Saucon Creek.4 

Weisenberg Township 

Weisenberg Township is approximately 26 square miles and lies in the western section of Lehigh 

County. It is bordered by Lynn Township to the north, Lowhill Township to the east, Upper 

Macungie Township to the south and Berks County to the west. The Township lies within two 

major drainage basins; the Lehigh River Drainage Basin and the Schuylkill River Drainage Basin.5  

 

 

 

 

3 Per wikipedia.org 

4 Per http://www.uppermilford.net 

5 Per the Weisenberg 1992 Act 537 Plan.pdf 

http://en.wikipedia.org/wiki/Macungie,_Pennsylvania
file://lancfile4/clients/LCA/_Act_537_Plan_2013/Weisenberg%20Township/1992_Act_537_Plan/1992_537_Plan.pdf


                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   6 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

 

Lower Macungie Township  

Lower Macungie Township is one of the largest municipalities in the Lehigh Valley, covering 22.6 

square miles. The population has been rapidly increasing, growing 60% from 2000 to 2010 

according to the Census. The Township is drained by Little Lehigh Creek and Swabia Creek.6  

City of Allentown  

The City of Allentown is the largest of the 62 municipalities located within the Lehigh Valley and 

represented 34% of the total Lehigh County population in the 2000 Census. It is the third largest 

city in the state of Pennsylvania at approximately 18 square miles and is located along the 

Lehigh River. The Little Lehigh, Jordan, Trout, and Cedar Creeks all travel throughout the city.7   

Hanover Township 

Hanover Township covers approximately 4.2 square miles and is located north of the City of 

Allentown. Hanover Township is the only Township in Lehigh County that lies east of the Lehigh 

River. The Township is near the geographic center of the Lehigh-Northampton county region 

making it an ideal location for the Lehigh Valley International Airport.8  

Borough of Coplay 

The Borough of Coplay covers a total area of 0.6 square miles and is located about 5 miles north 

of the City of Allentown along the Lehigh River.9  

Whitehall Township 

Whitehall Township covers approximately 12.86 square miles, and is drained entirely by the 

Lehigh River and several of its tributaries.  Drainage basins, delineated by ridge lines, are logical 

 

 

 

6 Per wikipedia.org 

7 Per the Allentown Comprehensive Plan 

8 Per the Hanover Act 537 Update 

9 Per wikipedia.org 

http://en.wikipedia.org/wiki/Lower_Macungie_Township,_Lehigh_County,_Pennsylvania
file://lancfile4/clients/LCA/_Act_537_Plan_2013/Allentown_City/COMPREHENSIVEPLAN.pdf
file://lancfile4/clients/LCA/_Act_537_Plan_2013/Hanover%20Township/Hanover%20Township%20Act%20537%20Plan%20Update%201988.pdf
http://en.wikipedia.org/wiki/Coplay


                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   7 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

areas for planning and designing water treatment and storm drainage facilities.  Stream health is 

an important issue in Whitehall Township because the township has large impervious surfaces 

and quarry operations. 

North Whitehall Township  

North Whitehall Township is located in the northeast edge of Lehigh County. The largest 

watershed in the Township, Coplay Creek, drains 11 square miles. Most of the western portion 

of the Township flows into Jordan Creek, and most of the identified wetlands in the Township 

are along the Lehigh River.10  

Borough of Emmaus 

The Borough of Emmaus is primarily drained by the Leibert Creek watershed.11 The Borough of 

Emmaus is located 5 miles southwest of Allentown, and is approximately 2.9 square miles. The 

Little Lehigh Creek runs within the Borough and just outside of the border with Salisbury 

Township.12  

Salisbury Township  

Salisbury Township is located in central Lehigh County, and has two separate unconnected parts 

due to annexations made in the early 1900s by the City of Allentown and Emmaus Borough. The 

western part of the Township lies to the west of Allentown and to the north of Emmaus while 

the eastern part of the Township lies south of Allentown and to the east of Emmaus. The 

National Wetlands Inventory has identified 73 acres of known wetlands area in the Township.13  

 

 

 

 

 

 

10 Per the North Whitehall Comp Plan 

11 Per the Southwest Lehigh County Comp Plan 2005 

12 Per wikipedia.org 

13 Per the Salisbury Comp Plan Final Draft 2012 

file://lancfile4/clients/LCA/_Act_537_Plan_2013/N.%20Whitehall%20Township/COMP_PLAN_2009.pdf
file://lancfile4/environg/LCA/Act_537%20Plan/Southwest%20Lehigh%20County%20Comp%20Plan%202005.pdf
http://en.wikipedia.org/wiki/Emmaus,_Pennsylvania
http://www.salisburytownshippa.org/COMP122011/DRAFTCOMPREHENSIVEPLANcomplete.pdf


                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   8 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

South Whitehall Township  

South Whitehall Township is located in south central Lehigh County immediately west of 

Allentown. It lies within three watersheds; the Coplay Creek, Jordan Creek, and Little Lehigh 

Creek watersheds, all of which drain into the Delaware River Basin. The National Wetlands 

Inventory has identified limited areas of wetlands, primarily located along stream banks.14 

 

 

 

14 Per the http://www.southwhitehall.com/2009compplan.pdf 

http://www.southwhitehall.com/2009compplan.pdf


                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   9 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

III.     EXISTING SEWAGE FACILITIES IN THE PLANNING AREA 

Sewage flows to the KIWWTP originate from the municipalities shown in Table 3.1. The allocation of 

treatment capacity for each Signatory, based on a contractual agreement, is also summarized in Table 

3.1. A large portion of these flows comes from the LCA Signatory, which encompasses seven 

municipalities. A significant portion of the LCA flow receives pretreatment at the LCA Industrial 

Pretreatment Plant (IPP). This partially- treated wastewater is then conveyed to the City of Allentown’s 

KIWWTP.  

Table 3.1. Current Allocations to the KIWWTP by Signatory 

Signatory  Municipalities Capacity (MGD) 

LCA 

Borough of Alburtis 
Lowhill Township 

Borough of Macungie 
Lower Macungie Township 
Upper Macungie Township 

Upper Milford Township 
Weisenberg Township 

10.78 

Lower Macungie Lower Macungie Township1 0.25 

Allentown 
City of Allentown 

Hanover Township 
18.82 

Coplay/Whitehall Sewer 
Authority 

Borough of Coplay 
Whitehall Township 

North Whitehall Township 
3.76 

Emmaus Borough of Emmaus 1.40 

Salisbury Salisbury Township 1.99 

South Whitehall South Whitehall Township 3.00 

TOTAL (To the KIWWTP) 40.00 
 

1 Lower Macungie Township owns 0.25 MGD of allocation directly from the City of Allentown, which is used for a 
portion of the Township’s sewer flows that do not flow into the LCA interceptor system. 

  



                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   1 0 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

 MUNICIPAL AND NON-MUNICIPAL, INDIVIDUAL, AND COMMUNITY SEWERAGE 
SYSTEMS IN THE PLANNING AREA 

 

The location, size and ownership of each municipality and Authority can be found in the 

Regional Flow Management Strategy (Appendix 8).  

 

There are two treatment facilities within the planning area; the LCA Industrial Pretreatment 

Plant (IPP), and the Kline’s Island Wastewater Treatment Plant (KIWWTP). All flows within the 

planning area are ultimately treated at the KIWWTP before being discharged to the Lehigh River. 

LCA INDUSTRIAL PRETREATMENT PLANT (IPP) 

LCA’s IPP was constructed in 1990 to provide pre-treatment of high-strength waste from Upper 

Macungie Township industries. The IPP currently treats this waste along with trucked-in waste 

from permitted haulers and some domestic sewage. The 5.75 MGD facility discharges into the 

Western Lehigh Interceptor which transports the waste to the KIWWTP. The existing treatment 

process at the IPP is designed to reduce high levels of BOD5 and suspended solids that are 

contributed by several local industries before discharging the wastewater to the KIWWTP. The 

treatment process consists of headworks, primary sedimentation, pure oxygen activated sludge 

treatment utilizing the A/O process, secondary sedimentation, anaerobic digester, and odor 

control. There is a cryogenic plant on site to generate pure oxygen for the treatment process, 

and sludge dewatering, secondary sludge thickening and digestion. A process schematic of the 

Pretreatment plant can be found below. 



                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   1 1 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

 

KLINE’S ISLAND WWTP (KIWWTP)  

The KIWWTP is a two-stage trickling filter plant that provides secondary treatment and 

ammonia reduction. The plant treats sewage from the City of Allentown and 14 surrounding 

municipalities. The KIWWTP was initially constructed in the 1928 and operates under NPDES 

Permit Number PA0026000. Permit limits at the time this Interim Plan was completed are as 

follows: 

  



                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   1 2 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

 

Table 3.2. KIWWTP Current Permit Limits  

Parameter 
Average 

Monthly 

Average 

Weekly 

Instantaneous 

Maximum 

 (mg/L) (mg/L) (mg/L) 

BOD5 20 30 40 

TSS 30 45 60 

NH3-N:    

05/01-10/31 5.0  10.0 

11/01-04/30 15.0   

DO A minimum of 5.0 mg/L at all times 

Fecal Coliform:    

05/01-09/30 200/100 mL as a geometric mean   

10/01-04/30 2,000/100 mL as a geometric 
mean 

  

pH 6.0 – 9.0 SU at all times   

TRC 0.50  1.0 

Cadmium Monitor and Report   

 

There are approximately 950 miles of collector and interceptor sewer systems that transport 

sewage to the KIWWTP. These sewer systems are individually owned and operated. None of the 

tributary sewers are combined sewers. Once sewage reaches the KIWWTP, it is conveyed 

through the treatment process which consists of headworks (screening and grit removal), 

primary sedimentation, carbonaceous trickling filter, intermediate sedimentation, nitrifying 

trickling filters, final sedimentation, and finally disinfection before being discharged to the 

Lehigh River. The plant also has sludge dewatering and digestion facilities on site. A process 

schematic of the KIWWTP can be found below. 



                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   1 3 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

 

 

LCA PRETREATMENT 

The IPP operates as described in “Basic Treatment Process” and has a design capacity of 5.75 

MGD.  The facility is not permitted for direct discharge to a stream, and therefore does not have 

a permitted hydraulic capacity limit. The IPP has continually met design criteria for discharge to 

the Western Lehigh Interceptor at varying flow rates ranging from 3 to 10 MGD. The IPP’s 

performance has been reliable and consistent to the extent that LCA has been evaluating 

supplementing the treatment processes so that the IPP is capable of securing an NPDES permit 

for direct discharge into a receiving stream. 

 

Hydraulic loading has been a concern in recent years due to wet-weather RDII. However, despite 

increased flows, even during the August 2018 to July 2019 period, the IPP met treatment 

expectations.  

 

In 2010, a 3MG flow equalization basin was built on site using available real estate to provide 

regional wet-weather flow equalization. 



                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   1 4 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

KIWWTP  

The KIWWTP has consistently met its NPDES requirements for years. Even with increased flows 

due to RDII, including May 2019 when the monthly flow averaged 47.46 MGD, permit conditions 

were met every day.  

 

Operation and maintenance of the facility has been consistently performed in accordance with 

industry standards. Repair, preventative and predictive maintenance on all system components 

has been recorded and scheduled under a computerized maintenance management system 

(CMMS).  A Master Plan (MP) is done by a third-party engineering firm every five years and a 

Capital improvement Plan based on the MP recommendations and staff input is updated 

annually.  

 

As noted in other sections of this report hydraulic loading is a concern during peak wet-weather 

events which occasionally result in activation of Outfall 003 and during prolonged periods of 

persistent wet-weather such as the 2018-2019 period. Actions to address that issue are included 

in this submission.  

TREXLERTOWN INTERCEPTOR1  

The KISS modeling of alternatives identified the 2-mile section of the Western Lehigh 

Interceptor from just north of Hamilton Boulevard through to Spring Creek Road as being 

currently within 0.5 MGD of its dry weather capacity and within a decade of being well over its 

wet-weather level of protection (LOP) goals.  A feasibility study is currently under way to assess 

alternatives to address this challenge. The alternatives being evaluated include traditional 

storage, in-line storage, or a combination / hybrid approach. Future planning will be required, 

but this project is anticipated to be constructed during the period of 2021 to 2025.  

 

This project is intended to alleviate dry weather surcharging and increased flows during wet-

weather.  No increase in flows into City sewer systems will be realized by this project because of 

downstream capacity restrictions at Keck’s Bridge siphon and at Spring Creek Pump Station (the 

only two points of connections between LCA and City sewers).   
1 Arcadis WLSP Capacity Improvement Plans 2020  



                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  

A R R O  N O .  1 0 7 8 4 . 1 7   1 5 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

 

There are no ongoing upgrades or expansions of either the IPP or the KIWWTP other than normal 

repair/replacement of existing treatment system components.  

Reserve Capacity 

Table 3.3 summarizes the allocated capacity for each signatory and 2019 flows. Since 2019 was a 

historically wet year, the 2017 average flows are included to show how the signatories are 

affected by greater than average precipitation and the resulting high groundwater level. 

             Table 3.3. Available Reserve Capacity to the KIWWTP by Signatory  

Signatory 
Agreement Municipalities 

Allocated 
Capacity 

2017 
Flows 

2017 
Reserve 
Capacity 

2019 
Flows 

2019 
Reserve 
Capacity 

(MGD) (MGD) (MGD) (MGD) (MGD) 

LCA 

Borough of Alburtis 

Lowhill Township 

Borough of Macungie 

Lower Macungie 
Township  

Upper Macungie 
Township 

Upper Milford Township 

Weisenberg Township 

10.78 8.97 1.81 11.08 -0.30 

Lower Macungie Lower Macungie 
Township 

0.25 0.11 0.14 0.09 0.16 

Allentown 
City of Allentown 

Hanover Township 

18.82 16.08 2.74 19.44 -0.62 

Coplay/Whitehall 
Sewer Authority 

Borough of Coplay 

Whitehall Township 

North Whitehall 
Township 

3.76 1.92 1.84 2.22 1.54 

Emmaus Borough of Emmaus 1.40 0.89 0.51 1.38 0.02 

Salisbury Salisbury Township 1.99 1.31 0.68 1.62 0.37 

South Whitehall South Whitehall 
Township 

3.00 1.48 1.52 1.78 1.22 

TOTAL (To KIWWTP) 40.0 30.76 9.24 37.61 2.39 

 



                                   KLINE'S ISLAND SEWER SYSTEM INTERIM ACT 537 PLAN  